

قائمة الادوية غير المتوفرة

SCIENTIFIC NAME / DOSAGEFORM

Alprostadil 20mcg/ml inj

Amiodarone 200 mg

Atenolol / Chlorthalidone tab

Benzathin Penicillin Inj 1.2 M IU

Betamethasone (as Sodium Phosphate) & Betamethasone(as Dipropionate)
(Injection)

Biperidine tablet

Bleomycin inj

Bromocriptine tabs 2.5mg

Chlorambucil tabs 2mg

Chloroquine phosphate 150mg tab

Chlorpromazine Hcl 100 mg

Clobazam tablet

Clozapine tab

Cyproterone Acetate tab

Cytarabine Inj 500mg

cytarabine injection 1000 mg/10ml

cytarabine injection100 mg/ml

diazepam inj

Digoxin 0.25 mg/1ml inj

Diltiazem inj

Docetaxel Inj 20mg

Dofetilide tablet

Dornase Alpha

Edaravon injection

Epinephrine inj

Esmolol inj

Ethambutol tabs 400mg

Fentanyl Citrate 50mcg/ml (10ml)

Flecainide Acetate tab

Flecainide tablet

Flupentixol / Melitracen tab

Griseofulvin 500 mg tablet

Griseofulvin syrup

Haloperidol Inj 5mg/ml

Hydralazine Hcl inj

قائمة الادوية غير المتوفرة

Hydrocortisone tabs 50mg

Hypertonic Saline 7%

Imipramine 10 mg tab

Immediate release morphine sulphate tablet

Indomethacin 25 mg capsule

Labetalol Inj

Leflunomide tablets

lithium carbonate 400 mcg

Lithium Carbonate tab

Mefloquine tabs 250mg

Melphalan Inj

Methotrexate inj

Metoprolol 1mg/ml

Milrinone vial

Misoprostol 200mcg tab

Multivitamin (A,D,E,K)

Mycophenolate mofetil vial

Naloxone Inj 0.4mg

Naltrexone tablet

Neostigmine 2.5 mg/ml inj

Nicotine Gum

Nitrofurantoin tablet

Nitroglycerine (Glyceryl Trinitrate) inj

Norgestrel / Estradiol Valerate tab

Oxybutynin Hcl tab

penicillamine 250 mg tab

Penicillin G Inj IM

Phenobarbital sodium 40 mg/ml

Pirfenidone tablets

Potassium chloride tablet

Primaquine 15mg tab

Protamine sulphate inj

Pyrazinamide tabs 500mg

Sodium phosphate inj

Sodium Valproate Inj

Sotalol inj

Streptomycin sulphate

قائمة الادوية غير المتوفرة

Tafluprost Eye Drops
Tobramycin Inhaler
Tocopherol Nicotinate Soft Cap
Trazodone tablet
Uridine / Cytidine inj
Verapamil Hcl inj
Verapamil Hcl tab
Vit B complex Inj
AMIODARONE INJ 150 MG
DIGOXIN TABS 0.25 MG
ISOPRENALINE INJ 0.2 MG
ISOSORBIDE DINITRATE SL TABS 5 MG
ISOSORBIDE DINITRATE TABS 20 MG
ISOSORBIDE DINITRATE TABS 40 MG
METHYL DOPA TABS 250 MG
METOPROLOL INJ 5 MG
NIMODIPINE TAB 30 MG
NITROPRUSSIDE INJ 50 MG
FORMOTEROL INHALER POWDER HARD CAPSULE 12 MCG 30 DOSE
WARFARIN TABS 3 MG
calcium gluconate inj 10%
AMPICILLIN INJ 500 MG
AMPICILLIN INJ 1 GM
ISONIAZIDE TABS 100 MG
elvitegravir 150mg+cobicistat 150mg+emtricitabin 200mg+ tenofovir alafenamide 10mg)
RIFAMPICIN+ISONIAZIDE TABS 300+150 MG
ERGOMETRINE INJ 200 MCG
HYDROCORTISONE SUCCINATE TABS 20 MG
COLCHICINE TABS 1 MG
DIAZEPAM TABS 10 MG
Dihydro Codeine Tartarate 60mg Tablet
FLUPHENAZINE INJ 25 MG
Oxycodone Hydrochloride 10mg
Oxycodone Hydrochloride 20mg
PHENOBARBITAL INJ 200 MG
FLUORESCIEIN SODIUM INJ 10 %

قائمة الادوية غير المتوفرة

CYCLOPHOSPHAMIDE 500MG

Levetiracetam 500 mg/5ml concentrate solution for IV infusion

ETOPOSIDE CAPS 50 MG

ACETYL CYSTEINE INJ 2 GM

DIPHThERIA ANTITOXIN INJ 10,000 IU (HORSE ORIGIN) 5 ML

Adrenaline Solution for I.M/S.C Injection

METHYLENE BLUE INJ 1 %

LIDOCAINE INJ (2-4 %) WITH ADRENALINE CARTIDGE OF (1.7-1.8) ML

SUXAMETHONIUM INJ 100 MG

THIOPENTAL INJ 1 GM

Methylergometrine Maleate USP 0.2mg/ml inj

NICOTINE PATCH 14 MG/ 24 HR

NICOTINE PATCH 21 MG/ 24 HR

NICOTINE PATCH 7 MG/ 24 HR

Methylthioninium chloride Proveblue solution for injection

Cloxacillin Sodium Injection 500mg/vial

Calcium Chloride 10 mmol/10ml solution for injection

Sodium benzoate oral liquid

l-arginine oral liquid

Potassium Phosphate concentrate for solution for infusion(20 ampoule x 20ml)

Fyton 15 mg powder for injection (Natrium 15mg/vial Fyticum)

MDP 5MG powder for injection (Medronic acid 5mg vial)

DTPA 9mg powder for injection (Diethylenetriamino pentaacetic acid 9mg per vial

DMSA 1.5mg powder for injection (Dimercapto succinic acid1.5mg per vial

Techida 30mg powder for injection (N-2,6diethyl acetanilid imino diacetic acid 30mg per vial

Pyron 25mg powder for injection (Sodium pyrophosphate 25mg per vial

Fludrocortisone acetate 0.1 mg tablet

Methadone 1mg/1ml Oral solution

Mitomycin 1mg/ml (20mg) powder for solution for injection /infusion or intravesical use

Promocriptine 2.5 mg tablet

Lopinavir 200 mg& Ritonavir 50 mg tablet

Fludarabine 50 mg inj

insulin human 100 IU/ml penfill (30% soluble insulin and 70% as isoplane insulin)

insulin detemir 100IU/ML flexpen